d'weathertex

timber made perfect, naturally

L] stololxiE

Hanlimhwood co.,LTD.



Timber made' perfect,

THE FIRST
‘Weathertex'= ‘Global Green Tag'2| 2142t Bt & EAR%\I[;JS'%TCTURED
Sl Green Rate ‘Level A Platinum’ T3 A& =0{ot Z|= GLOBALLY
ol 22W MM HECR XHEYLLCE PLATINUM

GREENTAG™
CERTIFICATION

Ol= AtAL=H, K& MY 7tst EAHi=E ‘Zero - 0%
of WAl HE0[2t= AEs SELL o

PEFC

/ ‘ AUEEEO S5 2227

= Ol
‘Programme for the Endorsement of Forest Certification’ 7| L= I—l El--



GREEN TAG CERTITED,

GREEN TAG’ GREEN TAG GREEN TAG
CERTIFIED CERTIFIED CERTIFIED

a

trust brands trust brands

Excellent World Leader

‘Green Tag'2t? ‘Green Tag'2| 8 EEH

—.
ecospecifier global
MATOl 2zt 7% 9 Ko GREEN TAG 2O4RE7} HZEO| S2|0fH ofE Qs
K&7b5MS QIEse S70| T2 M, CERTIFIED DX X BHAIE £ 9= 7|E,
HEA AIRON MEANS st MZ QM7 AHIKFOIH AR 2 Qe
54 HES 2H2 8 MEQIX|Z ZHTFSIA| LIEFE 2 Q= 7|E,
S LA, Lao|Alo}, Lopma| TR,
OtZal7}t S ofaf RojA] Qe
%E%" 7|—7|_|50|=I |_| EI-_ CERT TM
PLATINUM
PLUS
* Wyteof

GreenRate |Level A

1. Biodiversity, 2. Life Cycle Analysis
3. Health & Ecotoxity, 4. Greenhouse Gas Emissions

5. Social Responsibility, 6. Synergy(

* LCA - Life Cycle Analysis
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Conditions

WEATHERGROOVE SIZES

Groove spacing: 150mm

3660 x 1196mm 2440 x 1196mm
2745 x 1196mm

WEATHERGROOVE WEATHERGROOVE WEATHERGROOVE

300 SMOOTH* 600 SMOOTH* 1200 SMOOTH*
Thickness: 9.5mm

* Only available in 3660mm x 1196mm and 2745mm x 1196mm
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SELFLOK SELFLOK SELFLOK SELFLOK
ECOGROOVE 1504 ECOGROOVE 1504 ECOGROOVE 3004 ECOGROOVE 3004
SMOOTH WOODSMAN SMOOTH WOODSMAN
Width: 300mm Widih: 300mm Width: 300mm Width: 300mm

PEFC/21-31-09
Selllok Ecogroove Range
e | eeea——
SELFLOK MILLWOOD SELFLOK MILLWOOD SELFLOK TEXWOOD SELFLOK OLD COLONIAL
* Refer 1o the Weaihertex SMOOTH RUFF-SAWN SMOOTH SMOOTH
Manufacturer's Warranty
Condifions Width: 300mm Width: 300mm Width: 300mm Width: 300mm

*All Weatherboards are 3660 mm in length and 9.5 mm in thickness. # Refers fo groove spacing.
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PRIMELOK PRIMELOK PRIMELOK
SMOOTH RUFF-SAWN WOODSMAN
Width: 200mm Width: 200mm Width: 200mm

PRIMELOK FEDERATION PRIMELOK FEDERATION PRIMELOK SHADO-
SMOOTH RUFF-SAWN WOOD SMOOTH
Width: 170mm Width: 170mm Width: 170mm

* Refer fo the Weathertex
Manufacturer’s Warranty
Conditions
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* All Weatherboards are 3660 mm in length and 9.5 mm in thickness.
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TEST REPORT TEST REPORT
. s 1 :
M Conal O'Neil TEST REPORT Cllent:  Weathertex Py Lid Testumber : 1500393 Cllent: Weathertex Piy Lid Test Number 15003901
i Ergana et Masonite Road lssuoDate  © 18082015 Masonite Road msueDato 18082015
Weathertex Pty Ltd :::f:jr;u::v L :':j."m-' : :m; Raymond Terrace NSW 2324 PrintDate  ;  27/082015 Raymond Temace NSW 2324 PrintDate  :  27/0B2015
PO Box 21 B e Gl e Order Number : 30348 Order Number ;30348
RAYMOND TERRACE NSW 2324 mored Taeece, Penibuiec 3t
Order Number : 3034 )
—_ Clionts Ref : "Weathertex 9.5mm Hardboard Inital thicknass as 95 95 95 mm
o Faced hardboard Initial mass. 95 951 50 953 o
Declaration of AS 3959 BAL19 Claim for Weathertex maunted, repast Tha (Gt ot g Colour : White/Brawn, Masa rmaining 130 129 128 128 g
et vl o el onsessment of e v sl e contors. EndUse:  Exemalintemal Wal Cladding
This EWRAA declaration's purpose s to justify the claim that 8.5 mm Weathertex meets the requirements of AS R b Nominal Gompoition:  Mixed Euoalypt Species Mass percentage pyroiysed B63 884 88 865
3950 2009 - Construction in bushfire-prane areas for construction of Bushfire Attack Levels up to and including Eachtest specimen had an unattached backing of 4 Smm tick fioee reinforcad cement board e b e P, Mass loss 520 522 81 24 g
BALLe. Each test specimen was clamped along allsides. Average rate of mass foss 55 55 &5 53 gmis
i “Sectian 6 - Construction for Bushiire Attack Level 19 (8AL-19]" of AS 3959 2009 the requirements for external gnition wes single flash ASINZS 38371398 Method of Test for Heat and s for i Prodh " i
wall ladding in Clause 6.4.1 (c} {iv] refers to Appendix E1. Appendix £1 states "Timber that is n solid, laminated o Faame v \wuerman 10 seconds. Consumption Calorimeter o skl | e o e e s
reconstituted form with a density of 750 kg/m’ or greater at 12 % maisture content is suitable for construction - :‘;"mm:m o :;:"m“:";"’ grarpe: 'IU:““ @ crtenon o
where specified in Sections 5, 6 and 7." pocnen :
1 2 3 ean be used o derive in
Weathertex is manufactured under a quality management system that complies with the requirements of Averaga Heat Release Rata 740 T4 778 53 K ipbaterdin
5090012008, Statistical m\m m the finished product density data from the 2014 and 2015 Weathertex vesaga Speaific axtinction aroa a82 a0 20 BT mig >
nished pi the period tested was greater than = - - - itk
1016 kg/m3 at 2 95% bkl leebip il igrblod i kg/m3, well above the 3 fmre e
density requirements of A53353-2008. On average the density of the Weathertex tested exceeded the density Test orientation :  Horizantal P R CaGemiei o1 T e s el Tw ot
requirement of Appendix E1 of AS3959-2008 by more than 35%, e ” —_—
1 2 3 tean
his Z
The EWPAA Is an accredited, independent, third-party Chain of Custody certiier. Weathertex Pty utd have been — . . @ R
AS 4707 Chain of Custody certified for Reconstituted Hardwacd Timber Panels since 2013. The CoC is 2 credible #
system for the tracking of waod or forest products originating from certified forests through all phases of Extmusl fow min 2 # ot 24 (i
wnership, transportation and manufacturing to the end cansumer. This is an added guarantee that Weathertex Time fo sustained Raming 5 55 5 55 sec
Pty Lid wil consistently produce panels to meet the requirements of AS 3959, The Weathertex “Timber Supply Test duration 1040 2000 1085 1075 see
specification” lsts the acceptable species that are used a3 raw material. As part of the CoC requirements there: bkt il e S i s e R
has 1o be in pl oome
Avesage heal 2160 5 1513 1408 1520 481 K
The densification of the hardwood fibres during board manufacture to around 1000 kg/m®, and the hardwood Average heat at 180 s 15837 1498 1568 1534 kWim?
species that you use from your “Timber Supply Specification”, ensures the Weathertex brands meet the Average heat al 3005 15,0 1473 1552 1518 KM
requirements of AS 3959 2009 - Construction in bushfire-prone areas. Total heat released 135 1447 195 1448 MIm
fours sincerely Average effective heal of combustion EEE) 143 47 143 Mikg
2 23578 8705
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TEST REPORT TEST REPORT
TEST REPORT TEST REPORT
s Clent: Weatherex iy Lid Testhumper : 15005831 Client: Weathertex Pry Lid Tost Number ;15003831

Aisvriniotdh il e Wasorvte Road Masonite Road baueDate 18082015 Client:  Weateniex Pty Lts AL 0T
ophe o) Raymond Teirace NSW 2324 Raymond Terrsca NSW 2324 PrintDate  : 27oa01s. Mareniie Road L iadad
Raymord Temace NS 7924 PrniDae 27082015 Raymend Termace NSW 2324 21082015

OrderNumbor; 30348

OrderHumber: 30349 Order Number: 30340
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AWTA ProbucT TESTING

Australan ool Testing Authority Lid - rading as AWTA Preduct Testing
ABN 43006 014 106

1t Floor, 191 Racecourse Road, Flemington, Victoria 3031
.0 Box 240, North Melboure, Victorla 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

AWTA ProDUCT TESTING

Austraiian Wool Testing Autharity Ltd - rading as AWTA Product Testng

AB.N 43006014 106

Racecourse Road, Flemington, Victoria 3631

P.0 Box 240, North Melbourn, Victoria 3051
Phona (03) 8371 2400 Fax (03) 8371 2498

TEST REPORT
Cllent:  Weathertex Pty Lid Test Number 15003047
Masonite Road Issue Date 1810812015
Raymond Terrace NSW 2324 PrintDate  :  27/08/2015
Order Number : 30349
Sample Description  Clients Rel©  "Wealhertex 8 5mm Hardboard"
Faced hardboard
Colour:  White/Brawn
EndUse: External & Interior Wall cladding
Nominal Composition :  Mixed evcalyplus.
Nominal Mass per Unit Area/Density 1020 +/-50 kg/m3
Nominal Thickness©  Approx: 9.5mm
ASINZS 1530.3-1989 Methods for Fire Tests on Building Materials, Components and Structures
art 3: Simultaneous Determination of Ignitability,
Flame Propagation, Heat Release and Smoke Release
Face tested: Facs
Date tested Amnanis
Standard Error Wean
Ignition time 0 775 min
Flame propagation time 61 087 ser
Heat release integral ar 20 ke
Smoke release, log d 00875 1.8547
Oiptical density, d 00280/ matve
Number of specimens ignited [
Number of specimens tested %
Regulatory Indices
Ignitability Index 12 Range 020
Spread of Flame Index 5 Rangs 010
Heat Evoived Index 4 Range 010
Smoke Developed Index 2 Rangs 0-10
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TEST REPORT
Cllent:  Weathertex Ply Lid TestNumber : 15003631
Masonite Road lssueDate : 18082015
Raymond Terrace NSW 2324 PrintDate  : 270872015
Order Number: 30348
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AWTA ProbucT TESTING

Australian Wool Testing Authority Ltd - rading 2s AWTA Product Testng
ABN 43006014 106
15t Floor, 181 Racacourse Road, Flemington, Victoria 3931
P.0 Box 249, North Malbourns, Vietoria 3051
(03) 8374 2400 Fax (03) 8371 2499

TEST REPORT
Client:  Weathertex Piy Ltd Test Number ;15003931
Wasonite Road lssueDate 180812015
Raymond Terrace NSW 2324 PrintDate  : 27082015
Order Number: 3034
Specimen: 3
Heat release rate (I Effoctiva hot of combustion (MJka)
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